mm Test Report

Report No.: CTT180132748ENR1

Applicant:
Address:

Date: Jan. 29, 2018

EWELINA WALECKA RESTYLE
GARWOLINSKA 85 08-110 SIEDLCE MAZOWIECKIE POLAND

The following merchandise was (were) submitted and identified by client as:

Sample Name: Necklace
Model No.: 145140129
P/O No.:

Exported to: Poland
Country of Origin: 924China
Sample Received Date: Jan. 19, 2018
Completed Date: Jan. 29, 2018

Test Result(s): Please refer to next page(s).

Ewelina20171128-17

Test Requested and Conclusion(s):
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No. Test Sample Standard and Requirement Conclusion(s)
Tested materials of submitted . .
1 Client’s requirements on Total Lead (Pb) PASS
samples
5 Tested materials of submitted Client’s requirements on Total Cadmium PASS
samples (Cd)
Annex XVII items 27 of the REACH
3 Tested materials of submitted Regulation (EC) No 1907/2006 & amended PASS
samples (EC) No. 552/2009
- Nickel Release

Frank / Lab supervisor
Consumer Testing Technology Co., Ltd.

This test report is issued by the company subject to its General Conditions of Services printed overleaf or available on request and accessible at www.cttlab.com . Attention is drawn to
the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this report refer only to the sample(s) tested. Without prior
written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days,
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Test Result(s):

Total Lead (Pb)

Method:

Metal - With reference to CPSC-CH-E1001-08.3

Nonmetal - With reference to CPSC-CH-E1002-08.3

Surface coating - With reference to CPSC-CH-E1003-09.1, analyzed by Atomic Absorption Spectroscopy
(AAS) or Inductively Coupled Plasma Optical Emission Spectroscopy (ICP-OES).

Material No. Client’s Limit (mg/kg) Result (mg/kg) Conclusion
1 100 21 PASS

Note: 1. mg/kg = milligram per kilogram (ppm).
2. N.D. = Not Detected (<RL).
3.  RL (Reporting Limit) = 10 mg/kg.

Total Cadmium (Cd)"

Method:

Metal - With reference to CPSC-CH-E1001-08.3

Nonmetal - With reference to CPSC-CH-E1002-08.3

Surface coating - With reference to CPSC-CH-E1003-09.1, analyzed by Atomic Absorption Spectroscopy
(AAS) or Inductively Coupled Plasma Optical Emission Spectroscopy (ICP-OES).

Material No. Client’s Limit (mg/kg) Result (mg/kg) Conclusion
1 100 12 PASS

Note: 1. mg/kg = milligram per kilogram (ppm).
2.  N.D. = Not Detected (<RL).
3.  RL (Reporting Limit) = 2 mg/kg.
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Test Result(s):

Nickel Release

Method: EN1811:2011+A1:2015 & EN12472:2005+A1:2009, analyzed by Inductively Coupled Plasma Optical
Emission Spectroscopy (ICP-OES).

) . Surface Solution Result

Material Limit 2 .
5 Sample Area Volume (nglcm®/ Conclusion
No. (ug/cm“/week) 5

(cm”) (mL) week)
49.31 250 <0.05 PASS
1 0.5" B 49.31 250 <0.05 PASS
49.31 250 <0.05 PASS

Note: 1. ug/cmzlweek = microgram per square centimeter per week.
2. "=Products intended to come into direct and prolonged contact with the skin, Articles with a
migration limit of 0.5ug/cm?week:
® An article will be deemed to be non-compliant when the nickel release value is greater than
0.88ug/cm?/week.
® An article will be deemed to be compliant when the nickel release value is less than or equal
to 0.88pg/cm?/week.
3. CTT180132748EN is replaced by this report.

Test Material List
The following materials apply only to the samples submitted for chemical testing

Material No. Description Location

1 Ancient silvery plating metal Big accessories
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Photo of Sample:

180132748

***End of Report***
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